
City of Ormond Beach 
Memorandum 

 
To:  Honorable Mayor and City Commissioners 
 
From: Joyce Shanahan, City Manager 
 
Subject: Weekly Report 
 
Date: February 2, 2018 
 
 
This is a weekly staff report that is used as a management tool that I thought you might find helpful.  The 
departments are listed in alphabetical order. 
 

City Manager 
Reviewed and prepared with staff as follows: 

 General discussion meetings with PW Director, Police Chief, Planning Director, Finance Director 
and Fire Chief 

 Agenda packet review 
 Sanchez Trail bike path discussion with senior staff 

 
Spoke to, attended and/or met with:  

 Rotary meeting 
 United Way Board meeting 
 Senior staff and FPL representatives regarding LED streetlights 
[...]
Environment Management 

Street Maintenance - Asphalt/Concrete 
 Prepped for concrete on North Beach St; pulled forms, added stress cuts 
 Prepped for concrete on Wilmette Ave; poured; stress cuts & pulled cones 
 Basin cleaning citywide 
 Asphalt at Magnolia/Beachside 
 Stump grinding then formed and poured on S Center St 

 
Forestry 

 Trimmed and cleaned up at City yards and City Hall (incl. Corbin Ave parking lot at school) 
 Trimmed at various bus stop benches 
 Maintenance and tree inspection citywide 
 Hauled debris to Nova/Transfer Station 



Honorable Mayor and City Commissioners 
February 2, 2018 
Page 16 
 

 Ground stumps citywide 
 Removed rotten pine and vines on Nova Rd by Daytona State College 
 Removed dead oak on 600 block of Nova Rd; tree trunk on 500 block of N Ridgewood Ave; 

picked up trees on Division Ave (S Ormond Neighborhood Center); removed hanging limb 
Central Park I (Fleming Ave); removed damaged cedar tree Central Park I walking trail; tree 
debris on 300 block of S Center St. 

 
Maintenance 

 Rotated special event bridge signs 
 Debris cleanup on Granada Bridge and Memorial Gardens 
 Graded roads & boat ramps at all City parks, Airport Sports Complex and Old Tomoka Rd. 
 Picked up litter at various bus stops in the City, on DOT roads, at Orchard and Wilmette and 

on the Tomoka River Bridge 
 Weed control on streetscape and FDOT areas 
 Cleaned benches citywide 
 DOT weed control on all state roads 
 Trimming in various areas citywide 
 Shelled low areas at Ames Park 
 Cleaned up sand on NE side of Granada Bridge; debris scrap on side of road on Flagler Ave. 
 Trimming for view of signs at John Anderson Dr. and N. Halifax Dr.; low branches over walks 

citywide; Old Kings Rd 
 Sweep gravel off of road at Nova and Division 

 
Sign Shop 
Repaired, replaced or installed signs at the following locations and other jobs: 

 Citywide locations, checked for signs that might need attention 
 Fabricated various signs & decals for upcoming jobs 
 Washed & cleaned signs in various locations 
 Checking mail signs in various locations 

 
Stormwater Maintenance 

 Pipe repair on Magnolia Ave 
 Locates, gates & pumps citywide 
 Basin cleaning/inspections on Lincoln Ave, 300 block of John Anderson Dr 
 Checked hotspots citywide 
 Basin repair on Corbin, 100 block of Live Oak 

 
Vactor 

 Testing new cutter; maintenance 
 500 block of Cameo Dr/Greenvale 

 
Street Sweeping/Streetsweeper  

 134 miles of road cleaned 
 40 cubic yards of debris removed 

 
Fleet 

 Mileage traveled by all departments for the week:  22,464 
 

 PM Services completed for the week 
 Emergency Vehicles and Equipment:  2 
 Non-Emergency Vehicles and Equipment:  6 

 
 Road Calls for the week:  2 

 
 Quick Fleet Facts: 

 Fuel on hand:  9,053 gallons unleaded, 7,376 gallons diesel 
 Fuel used in one week:  2,015 gallons of unleaded and 777gallons of diesel. 



Honorable Mayor and City Commissioners 
February 2, 2018 
Page 17 
 

 Fleet completed 41 work orders this week. 
 
Utilities 

 Projects Summary 
 Breakaway Trails Yard Electrical and Pump Upgrades – Discussed potential funding sources 

for the Lift Station portion of the project. Reviewed the design proposal from the consultant 
and made some modifications.  

 Ground Storage Tank Repairs – A sole source procurement request is scheduled for City 
Commission approval on February 6, 2018. 

 Leeway Tank – A proposal for tank rehabilitation and pump and piping revisions is pending 
from Mead and Hunt.  

 Lift Station Improvements 2018 – A proposal was received for review from McKim & Creed 
for design services.  

 Lift Station 10M & 12M Improvements – Contractor is waiting for pumps and control panels. 
Construction is tentatively expected to begin in March. 

 Pretreatment Effluent Pump (PEP) Purchase – Bids are due February 6. 
 Sodium Bisulfite Tank Replacement – Contractor made changes to the shop drawings and 

resubmitted corrected copies for approval.  
 Utility Location Services – Project bid documents are scheduled for City Commission review 

in February. 
 Water Plant Elevated Tank Demolition and Breakaway Trails Elevated Tank Recoating – Met 

with McKim and Creed to answer questions concerning antennas, power and connection to 
hardened data center.  

 Utilities SCADA Upgrades (Software Purchase RFP) – Award recommendation was 
rescheduled to the February 20 City Commission meeting. 

 SPRC Projects (Utilities Review) 
 Davita Dialysis – Plans were reviewed. 
 Granada Pointe – 600 W. Granada: Attended the preconstruction meeting. Some 

changes were proposed for Lot 1. Revised plans were requested. 
 Kingston Shores – Design engineer confirmed that the water plant was disconnected 

from the distribution system as part of the clearance requirement. 
 OB Softball Field – 46 Doug Thomas Way: Pump station information was reviewed and 

comments sent to the engineer. 
  

Water Treatment 
 Delivered 37.07 million gallons for the week ending January 26, 2018 (5.29 MGD). 
 Backwashed 7 filters for a total of 308,000 gallons backwash water. 
 Raw water average daily withdrawal rate from all wells through December 31, 2017 @ 5.932 

MGD, SJRWMD 2017 allocation @ 7.321 MGD. 
 Produced & hauled 81 wet tons of dewatered sludge (65 - 70% solids).  
 Operated north & south plant generators for routine PM. 

 
Waste Water Treatment 

 Domestic and Industrial Wastewater flow was 32.90 Million Gallons. 
 Influent flows average for week @ 4.70 MGD, plant designed for 8 MGD. 
 Produced 16.52 Million Gallons of Reuse. 
 Produced 16.38 Million Gallons of Surface Water Discharge. 
 Annual Average (Jan 01, 2017 – Dec 31, 2017) for Surface Water Discharge 1.61 MGD. 
 Hauled 131.38 tons of dewatered residual solids (14%-18% Solids). 
 Completed and Submitted the USEPA Annual Sludge Report. 

 
Water Distribution 

 Replaced or repaired 5 residential water services. 
 Responded to 16 reports of customer concerns regarding low pressure, cloudy water or 

assistance with other plumbing needs. 
 Repaired 2” GSP water main leak on Arrowhead Cir. 
 Responded to and/or repaired 21 water service leaks. 



Honorable Mayor and City Commissioners 
February 2, 2018 
Page 18 
 

 Replaced the fire hydrant located at the intersection of Arroyo Parkway & Tennessee Terrace 
due to a MVA.  

 Assisted contractor performing 2” Water Main Replacement Project on the peninsula with 
scheduled shutdowns for new connections at Bosarvey Dr. & Lucky Dr. - Bellewood Cr & N. 
Halifax Dr. – North Shore Dr. & Oriole Cr. 

 Performed valve maintenance on 23 valves during scheduled outages and water main leaks. 
 Replaced 4 water services to residential customers. Contractor installed 3 each 2” casings for 

water service replacements. 
 Performed pressure testing on 4 city owned backflow preventers. Replaced/repaired 6 

backflow preventers damaged during a freeze event.  
 Assisted with utility location services. 
 Rescinded all outstanding boil water notices.  
 Utility locate service for water/wastewater/reuse/city power and fiber optic cables: received 

notice of 183 regular and 2 emergency utility locates for the previous week. 
 

Wastewater Collection – Reuse 
 Crews responded to 8 trouble calls in the Breakaway/Hunters Ridge PEP System service 

area and 5 in the conventional system service area.  Responded to 4 reuse trouble calls. 
 Cleaned and televised main on Ormond Shores Dr. at Riverside Dr.  Discovered that 

contractor had bored through 8” clay gravity main.  Contractor to repair. 
 Located irrigation service for new construction at 30 Dartmouth Trace 
 Repaired broken sprinkler line at 4 Silver Lake Way.  Line broke during PEP tank 

replacement. 
 Repaired reclaimed service at 554 Riverside Dr. damaged by contractor. 
 Replaced sod at various work sites. 
 Located all manholes in 1M basin in preparation of smoke testing area due to excessive 

inflow. 
 Installed new PEP tank at 30 Dartmouth Trace. 
 Repaired broken 1½” discharge line at 14 Crescent Lake Way damaged by contractor. 
 Checked force main pressure on Ocean Shore Blvd. AM/PM Spanish Waters 8 psi, Ocean 

Mist Hotel 6 psi, Ormond Mall 0 psi.  
 Low pressure sewer gauge readings: AM Foxhunters Flat (4 inch) 21 psi, Westland Run 23 

psi & Shadow Crossing Blvd. (4 inch) 13 psi. 
 

Wastewater Plant – Lift Stations 
 13M, Huntington Woods, repaired leak on service line at back flow device, OK 
 MacDonalds LS, confirmed condition of wet well after manhole repairs, ok. 
 Influent Pump Control Room, air conditioners not working, found multiple leaks within 

refrigerant system on both A/C units, repairs made - units returned to service. 
 Reaeration Tank, completed installation of refurbished submersible aerator.  
 Check Il Villagio, Force Main Pressures – Stati c/ 1 pump/ 2 pumps = 12/ 12 / 24 psi 
 R.A.S. Room – finish converting manifold discharge drain to cam lock type fittings in 

preparation for meter replacement, ok. 
 Influent Room, oversee transfer of pump positioning status, ok. 
 McDonalds, weekly odor control and wet well cleaning. 
 WIN911 monitor/response: 4M1, Pump #2 tripped motor starter, amp draw high, blockage at 

volute, cleared, amp draw normal, pump down and cycle, ok. 
 SCADA monitor/response: Walmart, 10M, Shadow Crossings, no starts #1, reset motor 

starter, amp draw normal, ok; Sandy Oaks, no starts #2, rebooted VFD, amp draw nominal, 
ok; Breakaway Trails, no starts #2, softy start not functional, replaced with new shop stock, 
ok; Spring Meadows, excessive run hours #1, possible blockage at volute, pulled pump to 
clear blockage, pump not operating, installed replacement #1 pump, ok. 

 SCADA technician activities: Started pre-requisite Operation & Configuration class for 
VTSCADA, must complete before 2/4/18 VTSCADA Advanced Configuration Course. Started 
to study for upcoming SANS ICS410: ICS/SCADA Security Essentials class, preparing to 
take Global Industrial Cyber Security Professional (GICSP) exam. Completed reading NIST 



Honorable Mayor and City Commissioners 
February 2, 2018 
Page 19 
 

Special Publication 800-82 Guide to Industrial Control Systems Security; Completed 
VTScada  Op & Configuration Coursework 

 Weekly Plant PM’s: Grit Snail; Poly Blends, #1, #2; Clarifiers, #1, #2, #3, #4; Digester 
Blowers, #1, #2, #3; Bar Screens, #1, #2. 

 Monthly Plant PM’s: Influent Odor Control Unit; Swing Zone Blowers, #1, #2; Grit Snail; 
Screw Pumps, #1, #2, #3; Sand Filters, #1, #2, #3; Carrousel Surface Aerators, #1N, #1S, 
#2N, #2S; Poly Blends Units, #1, #2; Effluent Transfer Pumps, #1, #2, #3. 

 Lift Station PM’s: 20 monthly performed and 0 annual. 
 

Water Plant – Well Fields – Booster Stations – Reuse System 
 Bird Centrifuge VFD tripped with overcurrent fault, increased acceleration control setting to 

15 seconds, ok. 
 Call out, thickener wet well overflowing, level transmitter not operational, replaced with 0-15 

psi transmitter, and changed programming in Precision Digital for wet well control, ok. 
 Connect multimode fiber from SCADA server rack in LPRO VFD room, and terminated at 

SCADA Tech Desk Top, configuring access to all PLCs from office computer. 
 Reuse High Service, paralleled additional 12V battery to extend DC backup duration, began 

corrections and changes to the design of the VTSCADA for Reuse, mounted the Historian 
and Application VTSCADA computer in PLC panel, cleaned up panel wiring, Pump 1 low run 
hours for month, manually cycled pumps to even up run hours, ok. 

 Oceanside Tennis Club, no reuse water pressure, verified appropriate pressures at high 
service pump & distribution systems, problem is on customer equipment, ok. 

 Division Wells 4, 5, 6, 7, 8, 15, 16, rebuilt nonfunctioning exterior lights, ok. 
 Lime Sludge pump 1, gearbox oil contaminated, pump not operating at full capacity, drained 

and saved oil for inspection by Lobepro, Start Water Treatment plant WARF #1. 
 

Water & Wastewater Treatment/ Supply/ Distribution/ Collection Systems Regulatory Activities 
 Industrial Pretreatment Program (IPP) – Staff is resampling one permitted industry because 

the quality control on the original sample was not within required parameters.  
 Reuse Groundwater Monitoring (GWM) – Staff is preparing the GWM report for submittal to 

the FDEP with the most recent analytical report. The laboratory report indicates all 
contaminants to be within the permit parameters. Additionally, the City performed the 4th 
quarter GWM sampling at the Oceanside Country Club.  

 Cross Connection Control Program – Staff is meeting with the City’s Backflow Data 
management vendor to exchange information on how to improve the program and new 
features of the system. Staff is preparing information for the annual CCC report for submittal 
to the FDEP. The report highlights the compliance rate of the City’s backflow prevention 
devices on commercial potable water customers.  

 Breakaway Trails Irrigation Report – Staff is preparing the report for submittal to the St. Johns 
River Water Management District. The report summarizes the groundwater utilized for 
irrigation purposes in the Breakaway Trails subdivision as required by the City’s Consumptive 
Use Permit. 

 
Support Services/City Clerk 
In addition to routine departmental activities such as public records requests, updating insurance 
information for City contracts, maintaining the City website, records management, document imaging, 
proclamations, assisting citizens and directing calls at City Hall, phone requests/repairs, and research 
projects; the following activities are underway or have been completed: 
 

 City Clerk and HR conducted interviews for Assistant City Clerk position 
 Staff attended and provided support for January 31, 2018, Budget Advisory Board Meeting 
 Staff attended and provided support for February 1, 2018, Quality of Life Advisory Board Meeting 
 Agenda packet preparation and creation, and distribution for February 6, 2018, City Commission 

Meeting 
 Agenda packet preparation and creation for February 9, 2018, Pension Board Meeting 


	City of Ormond Beach
	Memorandum
	From: Joyce Shanahan, City Manager
	City Manager
	Community Development
	60%
	589 South Yonge Street
	35%
	783 North U.S. Highway 1
	0%
	Antares of Ormond Beach
	20%
	Edgewell site work
	25%
	For Our Parents ALF
	80%
	Granada Oaks
	70%
	Hull’s Seafood expansion
	35%
	Launch FCU
	0%
	Lot 2, Airport Business Park
	98%
	McDonald’s (100 S. Nova Road) 
	40%
	Ormond Beach Medical Office Building
	45%
	Pet Street Veterinary Care center
	30%
	Thomas & Betts parking improvements (phase 1)
	5%
	Security First 
	10%
	YMCA Dog Park
	10%
	YMCA Parking Expansion
	0%
	Zaxby’s
	82%
	Plantation Oaks, utility connection
	90%
	2450 Ocean Shore, utility connection
	5%
	Cypress Trails subdivision
	Economic Development/Airport
	Finance/Budget/Utility Billing Services/Grants/PIO
	Fire Department
	Human Resources
	Information Technology (IT)
	Leisure Services
	Police Department
	Public Works
	Support Services/City Clerk

